AIRPRESS ‘ compressoren

TECHNICAL DRAWING
HL 260-24, HL 260-50

72

REF. NO.: 36864, 36866




TECHNICAL DRAWING
HL 260-24, HL 260-50

AIRPRESS ’ compressoren

REF. NO.: 36864, 36866

1 Blot M8x112 4 38 | Flat mat 4
2 | Cylinder cover 1 39 | Nut M8 2
3 Cylinder cover gasket 1 40 | Drain valve 1
4 | Valve plate 1 41 | Lock nut M10 2
5 Valve clack 1 42 | Washer 10 2
6 | Valve plate gasket 1 43 | Spring washer 10 2
7 | Cylinder 1 44 | Wheel 2
8 Cylinder gasket 1 45 | Wheel bolt M10 2
9 Piston ring 3 46 | Tank 1
10 | Piston 1 47 | Lock nut M8 4
11 | Circlip 2 48 | Handle plug 1
12 | Conncting rod 1 49 | Lock bolt M8x25 4
13 | Crank case 1 50 | Sealed ring ¢25x3.1 2
14 | O-rings 1 51 | Stem Rp1/2 2
15 | Bolt M12 1 52 | Discharge pipe 1
16 | Crank 1 53 | Stator 1
17 | Hex bolt M8x22(left) 1 54 | Brearing 6202 1
18 | Rubber gasket 1 55 | Motor cover 1
19 | Breath pipe 1 56 | Bolt M5x115 4
20 | Sealed ringp13x2.5 2 57 | Fan 1
21 | Crank case cover 1 58 | Circlip 1
22 | Bolt M5x14 6 59 | Bolt ST3.5x16 2
23 | Qil leveler gasket 1 60 | Bolt M5x12 4
24 | Oil leveler 1 61 | Rotor 1
25 | Only-way valve 1 62 | Brearing 6204 1
26 | Pressure switch 1 63 | Sealing ring 1
27 | Pressure gauge 2 64 | Capacitance 1
28 | Quick couplers 2 65 | Nut M8 1
29 | Regulator valve 1 66 | Capacitance baffle 1
30 | Release pipe 1 67 | Piston pin 1
31 | Safety valve 1 68 | Fan cover 1
32 | NutRp1/2 1 69 | Column ¢3.1%6 2
33 | The handle set 1 70 | Air filter 1
34 | Imitanitation shock pad 1 71 | Curved head 1
35 | Ribbed tube 1 72 | Power cord 1
36 | Bolt M8x30 2 73 | Baffle 2
37 | Foot pad 2

| one brand fits all

2



